

TEST CERTIFICATE

This is to certify that the nominated size and quality of the following SLR product has been inspected and tested with following results.



Page 1

Customer Sold To:
 HESNZ
 3 Heb Place
 Takanini, Auckland, New Zealand

Order:	3575	Test Standard:	EN818.4 OR EN1677
Invoice:	18211	Certificate No:	SLR18887
Material:	G80		
Date:	28/02/2017	Batch :	17-1
Brand	SLR	Colour:	Yellow

Item	Quantity (pcs)	Test Quantity (pcs)	Working Load Limit (ton) / WLL	Standard Breakage Force (ton) / BF	Fact Breakage Force (ton) / BF
SLR-55 EYE NUT M8	200	3	0.8T	3.2T	3.23T, 3.27T, 3.24T
SLR-55 EYE NUT M10	150	3	1T	4T	4.07T, 4.1T, 4.03T
SLR-55 EYE NUT M12	100	2	2T	8T	8.12T, 8.08T
SLR-55 EYE NUT M16	80	2	4T	16T	16.13T, 16.1T
SLR-55 EYE NUT M20	50	1	6T	24T	24.34T
SLR-55 EYE NUT M24	25	1	8T	32T	32.12T
SLR-55 EYE NUT M30	15	1	12T	48T	48.17T
SLR-55 EYE NUT M36	8	1	16T	64T	64.33T
SLR-55 EYE NUT M42	8	1	24T	96T	96.18T
SLR-55 EYE NUT M48	4	1	32T	128T	128.36T

Manufactured, Inspected and Tested for and on behalf of:

42 Clements Avenue Bundoora Vic Aust
 Bundoora Victoria 3083 Australia